


A

A

W\

o
SN

-~
-—

——

i

e




NSoleco

STRONG GUSTS OF WIND

sales@solecosrl.com.




:‘1 uv

T

ANTI-VIBRATION MOUNT KITS



WEIGHT OF THE MACHINE TO ISOLATE

KIT max. max. max. max. max. max. SPRING INFO ON
SERIES 120 Kgs 170 Kgs 450 Kgs 600 Kgs 1000 Kgs 1600 Kgs INSIDE PAGE

MNaZc

o ® o 3
P @ ® ® s
ez ) () ) ) 7
e ® ® ® ;
® ® "
s ° ° ° .
Pms)ec::: “ L () 15
[ ® ® 1
e ° ® ® 10
e ° ® ® 2
MCF . . 23

series

This chart shows the maximum weights achieved by the series.
To view the machine weights covered by the different kits within each series, view the pages indicated in the chart.



SPRING INSIDE

MNaZc series

KIT CONTENTS




ON WALL BRACKET
ON GROUND BASE

== : #
CB1MNaV/00000 CB1MNaG/00000 CB1MNaM/00000

1. Place the feet in correspondence of the anchoring holes
considering that the stiffer feet must be installed on the opposite
side of the grill, as indicated in the instructions contained inside
the blister.

2. Fix the feet to the machine and to the bracket using screws and

washers.
3. Anti-vibration feet installed correctly. \ J




SPRING INSIDE
PMNaZc

PMNaZc series

L
KIT CONTENTS '



GROUND
ANCHORING

[
- .y L

CB1PMNaV/00000 CB1PMNaG/00000 CB1PMNaM/00000

1. Screw the plates to the colored bases of the anti-vibration feet with

the screws and the allen wrench supplied.
2. Place the feet in correspondence of the anchoring holes considering
that the stiffer feet must be installed on the opposite side of the grill, -
as indicated in the instructions contained inside the blister. ; ;. ' g z
3. Fix the feet to the machine and to the bracket using screws and z
washers.




SPRING INSIDE

MNaZb series

KIT CONTENTS




ON WALL BRACKET
ON GROUND BASE

S )
CB1MNaZbV/00000 CB1MNaZbG/00000 CB1MNaZbM/00000

1. Place the feet in correspondence of the anchoring holes
considering that the stiffer feet must be installed on the opposite
side of the grill, as indicated in the instructions contained inside
the blister.

2. Fix the feet to the machine and to the bracket using screws and

washers.
3. Anti-vibration feet installed correctly. \ J




SPRING INSIDE
PMNaZb

PMNaZb series

L
KIT CONTENTS '



[
- .y L

CB1PMNaZbV/00000 CB1PMNaZbG/00000 CB1PMNaZbM/00000

1. Screw the plates to the colored bases of the anti-vibration feet with
the screws and the allen wrench supplied.

2. Place the feet in correspondence of the anchoring holes considering
that the stiffer feet must be installed on the opposite side of the grill,
as indicated in the instructions contained inside the blister.

3. Fix the feet to the machine and to the bracket using screws and
washers.

GROUND

ANCHORING




MNT series

KIT CONTENTS




NSoleco

ON THE
GROUND

[
CBMNTM8V2040L CBMNTM8V2040W

CBMNTM8V2040M

INSTALLATION INSTRUCTIONS




NOCE4040DD

NOCE4040 series

NOCE4040VD

AVAILABLE VERSIONS .

SCREWS: 4 M8 nuts,
8 M8 washers and 4 M8 TE screws

NOCE4040VV

KIT CONTENTS

SCREWS: 4 M8 nuts and
8 M8 washers



ON WALL BRACKET
ON GROUND BASE

CBNOCEVD4040L CBNOCEVD4040W CBNOCEVD4040M CBNOCEVD4040H

1. Place the feet in correspondence of the anchoring holes.

2. Fix the feet to the machine and to the bracket using screws,
nuts and washers depending or your necessity.
3. Anti-vibration feet installed correctly.




PNOCE4040V series

KIT CONTENTS

‘ L[]
AT

PNOCE4040V




max.
200 Kgs ..——

GROUND
ANCHORING

CBPNOCE4040V22MO08L CBPNOCE4040V22M08W

4 2 4 ‘I_.'.i\

1. 2. "l ""!u..=

1. Screw the plates to the bases of the anti-vibration feet with the
screws and the allen wrench supplied.

2. Place the feet in correspondence of the anchoring holes.

3. Fix the feet to the machine and to the bracket using screws,

nuts and washers depending or your necessity.




SEG9525

SEG9525 series T

KIT CONTENTS




GROUND
ANCHORING

CBSEG9525W/00 CBSEG9525M/00 CBSEG9525H/00

L)
3

1. Place the feet in correspondence of the anchoring holes.

2. Fix the feet to the machine using screw and washers.
3. Anti-vibration feet installed correctly.

©
W

L

18



AVAILABLE VERSIONS

KIT CONTENTS

NOCE6050 series

NOCE6050DD

SCREWS: 8 M10 washers an(
8 M10 TE screw:

NOCE6050VD

SCREWS: 4 M10 nuts,
8 M10 washers and 4 M10 TE screws

NOCE6050VV

SCREWS: 4 M10 nuts and
8 M10 washers



ON WALL BRACKET
ON GROUND BASE

! 1 R
CBNOCEVD6050V30M10L CBNOCEVD6050vV3oM10W  We:(ele 7 LlETnvET) k)Y CBNOCEVD6050V30M10H

1. Place the feet in correspondence of the anchoring holes.

2. Fix the feet to the machine and to the bracket using screws,
nuts and washers depending or your necessity.
3. Anti-vibration feet installed correctly.




PNOCEG6050V series

KIT CONTENTS

‘ L[]
AT

PNOCE6050V



max.
360 Kgs ..———

GROUND
ANCHORING

CBPNOCE6050V22M10L CBPNOCE6050V22M10W

4 2 4 ‘I_.'.i\

1. 2. "l ""!u..=

1. Screw the plates to the bases of the anti-vibration feet with the

screws and the allen wrench supplied.

2. Place the feet in correspondence of the anchoring holes.

3. Fix the feet to the machine and to the bracket using screws,
nuts and washers depending or your necessity.




MCF series

KIT CONTENTS




-

P e max.
1200 Kgs

(e

T

ON THE
GROUND

%

CBMCFT10V30L

CBMCFT10V30W CBMCFT10V30M

1. Place the feet in correspondence of the anchoring holes.
2. Fix the feet to the machine using nuts and washers.
3. Anti-vibration feet installed correctly.

24



MNaZc - p. 3

NOCE4040 - p. 13

COUNTER DISPLAY




Soleco

ANTIVIBRART |
TEVIBRATION FEXT |

SUITABLE FOR
INSULATING MACHINES

LS
T

Y | .b_f-“
o raalh R
b

= ¥

-
|

WITH WEIGHT UP TO -
120 KG \\ -

THS

N




DISTRIBUTED BY

www.solecosrl.com - soleco@solecosrl.com
via Masaccio 12, 20096 Pioltello (Mi) - Italy tel +39 02 92 44 311 - fax +39 02 73 96 50 50
cod.fisc. e p.IVA 01349290153 - reg. impr. Ml 148283 M.9711244 - R.E.A. MI 835036



